TV SUD America Inc.

Product Salety Services
47523 Clipper Drive
Plymouth, MI 48170

Phone: 7344554841

Surfacing Material Report — ASTM F1292-13

Client: PlayMax Surfacing, Inc. TUV Repart Mo, 72104954-1
tanufacturer: PlayMax Surfacing, Ine. Report Diate; 41412015
Manufaciunng Location: Corona, CA Test Date: 46115 and 4715
Initial Tast 1
Fhone; (951) 260-6039 Follow up Test CIRef Job:
Commercial Name of product: -2 Sample Receipt Date: 462016
Date of Manufacture: Unknown Arnbient Air Temperature; 22.6°C
Mo of samples submitted: 3 - 18in, X 18in, Samples Humidity: 21.0%
Test Equipment:
Triax System 4: (] Emviranmental Chamber Mo.: FLYPOO101
Triax System 1: O Calibration Due Date: G175
Accelsrometer 1D; PLYPOOOSD Environmantal Chambar Mo.:  PLYPD00BS
Accelerometer Calibration Dua Date: 82015 Calibration Due Date: 811G

Loose fill Material Sample Description:

Engineered Wood Fiber: [ Un-compacted Depih: Inches
Loose Fill Wood O
Rubber: 3
Sand: O Compactad Dapth: Inches
Gravel! O
Other: O
Unitary Sample Description:
Tiles O Total Thickness: 5 g
Paured in Place =] Top Layer: 0.5in,
Other O EBase Layer: 1,5in
Comments:

The above described sample was testedat: 4 Ft.

The rasults raported herein reflect the parformance of the above described samples at the time of testing and al the lemperature(s) reparted. The resulls are specific
E the described samples. Samples of surfacing materials that do rol closely match the described samples will perform differently. The following data shiet provides
n accurale representation of the test resulls. Compliance wilh his Standard does not constitute product certification,

Sample in compliance with ASTH F1292.13 at the temperatiine and rating specified? Yes ¥ No O
Signature: Title: f r"gj'd é { m;; P) 1 i Date: %/HZ{F
e

—

Reviewed by: T\,
—

Title: =il fL + B Daate: ?f:/; 5;//’, T
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TUV sUD America Inc.

Product Safety Services
47523 Clipper Drive
Plymouth, MI 48170

Phome; 7344554841

Surfacing Material Report —

ASTM F1292-13

Client: PlayMax Surfacing, Inc.
Manufacturer: PlayMax Surfacing, Inc.
Manufacturing Location: Corona, CA

FPhone: {961) 260-6039
Commearcial Mame of product: MaxPour - 2,5"

Date of Manufacture: Unknown

TUY Report Mo 72104954-2
Report Date: 41H4/2015
Test Date: 4/6/15 and 4/7/15
Imitial Test [
Follow up Test CIRef Joh:
Sample Receipt Date: 41612015
Ambient Air Temperakure: 22.6°C

Mo, of samples submitted: 3 - 18in. X 18in. Samples Humidity: 21.0%

Test Equipment:

Triax System 4: = Enviranmental Chamber No: PLYPDD101
Triax System 1 O Calibration Due Date: GMTM5
Accelerometar [D: PLYPODOES Enviranmental Chamber Mo.: PLYPOOOES
Accelarometer Calibration Due Date: aMi2015 Calibration Due Date: BM1MS
Loose fill Material Sample Description:
Enginesred Wood Fiber O3 Un-compacted Depih: Inches
Loosa Fil Wood O
Rubber: O
Sand: 1 Compacted Depth: Inches
Gravel: O
Other: O
Unitary Sample Description:
Tilas | Total Thickness: 2 Bin.
FPoured in Place Top Layar. 0.5in,
Other O Base Layar: 5 g;p,
Comments:

The above described sample was tested at : § Ft

The results raported harsin reflact the performance of the above described samples al the fime of testing and at the temperature(s) reporled. The results are specific
bo the described samples. Samphes of surfacing maledals thal do not closely match the described samples will parform differently. The following data sheet provices
an accurate representation of the test resulis, Compliance with this Standard does not constitute product certification.

No O

Yes

=

Title: %-“2 ( :ﬂﬂé .h Date: %ﬂ/f

Sample in compliance with ASTM F1292-13 at the temperature and rating specified?

Signature: g’/

DO s
Reviewed by L\ Title: f Leat ol L d i - Date: _ 'j{{’_h" f
WJ I.JI
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TV SUD America Inc.

Product Safety Services
47523 Clipper Drive
Plymouth, MI 48170

Phone: 73445540841

Surfacing Material Report — ASTM F1292-13

Client: PlayMax Surfacing, Inc.
Manufaciurer; PlayMax Surfacing, Inc.
Manufacturing Location: Gorona, CA

TUV Report No.- 72104854-3
Report ate: 411412015
Test Date: 41616 and 417115

Initizl Test
Phone: (951) 260-60385 Follow up Test [JRef Job:
Commearcial Nama of product: MaxPour - 3" Samphe Receipt ate: 41612015
Date of Manufacture: Unknown Ambient Air Temperalure; 22.6°C
Mo. of samples submitted: 3 - 18in. X 18in. Samples Humidity: 21.0%

Test Equipment:

Triax System 4: El Environmental Chamber Mo.: PLYPOD101
Triax Systam 1: a Calibration Due Date: 6MTHS
Accalarometer 1D PLYPOOOES Envirenmental Chamber MNo.: PLYPOOOGS
Accalarometer Callbration Due Date; BMI2015 Calibration Due Date: 8I11M5
Loose fill Material Sample Description:
Enginearad Wood Fiber [ Un-compacted Depth: Inches
Looss Fil Waod 3
Rubber. O
Sand: [ Compacted Depth: Inches
Gravel: O
Other: [
Unitary Sample Description:
Tilkes O Total Thickness: 5 gin
Poured in Place = Top Layer: 0.5
Other O Base Layhr > ein
Comments:
The above des mple was teste : 6 Ft

The results repored herein refiect the performance of the above described samples at the time of tesling and at the temperature(s) reported. The resulls are specific
[lio the described samples. Samples of sufacing materials that do not closely match the descrived samples will perform differently. The following data sheet providas
an accuraie represaniation of the test resulls. Compliance with this Standard does not consfitute product cedification.

Sample in compliance with ASTM F1292-13 at the temperature and rating specilied? Yes No O
T"'a-ﬁij_L Date: 4/Mj*r-—
Tille: Q- ALsead e man Date: % Syen
N J
PREFLAYO3Z ASTM F1292 Impact Attenisation Report  Rev. 02 Effective Date: 7/7/2014 Page 1of 2




TUV SUD America Inc.

Product Safely Services
47523 Clipper Drive
Plymouth, MI 48170

Phone: 734.455.4841

Surfacing Material Report — ASTM F1292

=13

Client: PlayMax Surfacing, Inc. TV Report No.: 721048544
Report Date: 411420185
Test Date: 4616 and 4715

Manufacturer: PlayMax Surfacing, Ine.
Manufaciuring Location: Corona, CA

Initial Tast
Fhone: {961} 260-6039 Follow up Test CIRef Job:
Commercial Mame of product MaxPour - 3.5 Sample Receipt Date: 4612015
Oate of Manufaciure: Unknown Ambient Air Temperature: 22.6°C
Ma. of samples submitted: 3 - 18in. X 18in. Samples Humidity: 22.0%
Test Equipment:
Triax System 4: | Environmeantal Chambear MNo.: FLYPOO10:
Triax Syslem 1; O Calibration Due Diate: GMTM5
Accealargmeter 10 PLYFOODAS Environmental Chamber MNa.: PLYPO00GD
Accelerometer Calibration Due Date: Br72015 Calibration Due Drate: 81115
Loose fill Material Sample Description:
Enginzered Wood Fiber: 1 Un-compacted Depth: Inches
Loose Fill Wood O
Rubber: O
Sand: 1 Compactad Depth: Inches
Gravel, [
Other: O
Unitary Sample ription:
Tiles ] Total Thickness: 5 g,
Foured in Place =] Top Layer: - .
Other 0o Base Layer: 4 n.
Comments:

The above described sample was tested at: 7  Ft.

The results repartad hetein refiect the paformancs of the above desceribed samplas at the time of testing and at the termperature(s) reporied. The resulls are specific
ko the desaribed samples. Samples of surfacing materlals that do not closely match the described samples will perform differendly. The following data shest provides

an accurate representation of the fest results. Compliance with this Standard does ned consfitute product cedification.

Sample in com pliance with ASTM F1292-13 al the temperature and rating specified? Yes E1 Mo O
Signature:; Title: i% Lﬂé! { Mﬁ:! & Date: ‘J/Af —
*I:____E
.
Reviewed by: L Title: Qu, potn . pAd Py Date: _figSin
[ — - ¥ l_} d ¥ T
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ABC PLAYGROUND SAFETY

2235 243rd, Lomita, CA 90717

u Phone: (310) 880-6126
sales@abcplaygroundsafety.com
Pla £ f';of‘;”d www.abcplaygroundsafety.com

TRIAX 2000 Data Acquisition and Analysis Report

PlayMax Surfacing
Report Date: 12-18-15
Drop Drop HIC
Drop Material Height Height Angle G Max - Head Time
Size (Feet) Ft/Sec. Peak Injury
Criterion
Sample MaxPour
1 4 17 8’ 226 3 114 721 12:31
2 4 1¢” 8 226 1 120 784 12:32
3 4 17 8 226 2 120 788 12:33

Avg2 &3 120 786




TV SUD America Inc.
Product Safety Services
47523 Clipper Drive
Plymouth, MI[ 48170

Phone: 7344554641

Surfacing Material Report —

ASTM_F1292-13

Client. PlayMax Surfacing, Ing,

Manufacturer: PlayMax Surfacing, Inc.
Manufacturing Lecation: Corona, CA

Fhone: (951) 250-6039
Commercial Mame of product MaxPour - 5"

Date of Manufaciura: Unknown
Mo, of samples submitted: 3 - 18in. X 18in. Samples

Triax System 4 ||
Triax System 1: O
Accelerometar 10 PLYPDOOSS
Acceleromeater Callbration Due Date: 2015

TUV Repart Mo.: 72104954-6
Repart Date: 4/14/2015
Test Date: 4(7/2018
Initial Test
Fallow up Test CIRef Job:
Sample Receipt Date: 41672015
Ambient Air Temperature; 22.6°C
Humidity: 22.0%

Test Equipment:

Ervironmental Chamber Mo.: PLYPOO101

Calibration Due Dale: GMTIE
Ervironmental Chamber Mo PLYPODOGS
Calibration Dua Dale: BH1M1S

Loose fill Material Sample Description:

Comments:

The above described sample was tested at:

Slgnature: r.:l)'f

e

Sample in compliance with ASTM F1282-13 at the temperature and rating specifled?

..LE“/;__ Title: %:“j ;;Mgf;.:];i Date: q"jy’/ﬂ"

Engineered Wood Fiber: [ Un-compacted Depth: Inches
Looge Fill Wosd [0
Rubber: O
Sand, Compacted Depth: Inches
Gravel, O
Other: [
Unitary Sample Description:
Tiles ] Total Thickness: g o
Poured in Place Tap Layer: 0.60in.
Other 0O Base Layar: §Ein

Ft.

The results repored herein reflect the performance of the above described sampes at the time of testing and al the lemperatures) reporied. The resulls are specific
to the described samples. Samples of surfacing materials that de nol closely malch the described samples will parform differently. The following data shaet provides
an accurate rpreseniaticn of the tesl resulls. Compliance with this Standard does not constilule product cerification.

Yes m

Reviewed I:u'_.".'l. L -
—

S L4 Title: ,Dq i M@ﬂ__. Date: o/y5/i 5
A 143,
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